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The samples of Uncoated Lux V Groove Steel Panels, submitted by Wayne Building Products Inc., were tested in
accordance with CAN/ULC S114-05, Standard Method of Test for Determination of Non-Combustibility in
Building Materials

The product test results are presented in Section 7 of this report.
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TECHNICIAN Reviewer
BUILDING PRODUCTS BUILDING PRODUCTS CANADA

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are
limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss,
expense or damage occasioned by the use of this report. Only the Client is authorized to copy or distribute Intertek’s Reports and then only in their entirety, and the Client
shall not use the Reports in a misleading manner. In the event any portion of this report becomes public, including but not limited to press releases, articles, and marketing
material, without prior written consent from Intertek, Intertek may enforce the reproduction of the report in its entirety by making the full report public. Client further agrees
and understands that reliance upon the Reports is limited to the representations made therein. In the event any portion of this report becomes public, including but not
limited to press releases, articles, and marketing material, without prior written consent from Intertek, Intertek will enforce the reproduction of the report in its entirety by
making the full report public. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in
writing by Intertek. The observations and test results in this report are relevant only to the sample tested. Should Customer use an Intertek Report, in whole or in part, in such
a manner as to involve Intertek in legal controversy or to adversely affect Intertek’s reputation, it shall be Intertek’s right to utilize any and all Customer information, including,
but not limited to, data, records, instructions, notations, samples or documents within Intertek’s custody and control which relate to the customer for the purpose of offering
any necessary defense or rebuttal to such circumstances. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek
certification program.
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TEST REPORT FOR WAYNE BUILDING PRODUCTS INC. Report No.: 1032512490Q-004
Date: November 16, 2017

OBJECTIVE

Intertek Testing Services NA Ltd. (Intertek) has conducted testing for Wayne Building Products Inc. to
evaluate the surface burning characteristics of Uncoated Lux V Groove Steel Panels. Testing was
conducted in accordance with the standard methods of CAN/ULC S114-05, Standard Method of Test for
Determination of Non-Combustibility in Building Materials.

This evaluation began November 14, 2017 and was completed November 14, 2017.

SAMPLE SELECTION

Samples were submitted to Intertek directly from the client and were not independently selected for
testing. The sample material was received at the Evaluation Center on November 8, 2017.

SAMPLE ASSEMBLY AND DESCRIPTION

The sample materials consisted of Uncoated Lux V Groove Steel Panels. The material measured 0.57mm
thick by 38mm by 38mm pieces. Eighty-nine pieces were stacked and tied together using steel wire to
make one specimen.

Prior to testing of the samples at the Intertek Coquitlam laboratory they were placed in an oven to dry

at a temperature 60 = 3°C (140 = 5°F) for not less than 24 hrs and no more than 48 hrs. After being
dried the samples were cooled to room temperature before being tested.
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TESTING AND EVALUATION METHODS

TEST STANDARD

Each test specimen measured 38 mm by 38 mm by 50 mm. After the specimens were conditioned, they
were weighed and then tested in accordance with the test standard. The material shall be reported as
non-combustible if:

A The mean of the maximum temperature rise for the three (or more) specimens of the
sample during the test does not exceed 36°C; and

B  There is no flaming of any of the three (or more) specimens during the last 14 minutes
and 30 seconds of the test; and
Note: Any surface flash, transitory flaming or sustained flaming constitutes flaming for
the purpose of this requirement.

C  The maximum loss of mass of any of the three (or more) specimens during the test does
not exceed 20 per cent.

Three of four specimens must meet the above conditions in order to be considered non-combustible in
accordance with CAN/ULC S114-05.

RESULTS AND OBSERVATIONS

TEST RESULTS
Sample AIIowab.Ie Temp. R.|s.e Flaming After Weight Loss .
Temp. Rise Above Initial 30 Secs. 0 Pass/Fail
Number . . (%)
(°C) (°C)
1 36 0 No 0 Pass
2 36 0 No 0 Pass
3 36 0 No 0 Pass
4 36 0 No 0 Pass
TEST OBSERVATIONS

There was no visible smoke or surface ignition on any of the samples.
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CONCLUSION

The samples of 0.57mm wide Uncoated Lux V Groove Steel Panels submitted by Wayne Building
Products Inc., therefore meets the requirements to be classified as non-combustible in accordance with
CAN/ULC S114-05, Standard Method of Test for Determination of Non-Combustibility in Building
Materials.

The conclusions of this test report may not be used as part of the requirements for Intertek product
certification. Authority to Mark must be issued for a product to become certified.
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